



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No: **6973**

No: T5/922/2021-22/RNK-TVPM

Date: 22/07/23

Ref: Your request letter.

Testing of: 3 nos of cubes (concrete cubes) supplied for testing
compressive strength.

Project: Stories in the sky, Attukulam.

Cash Remittance: Amount 2/416/- Invoice No. 3844 Date 22/07/23

To
The General Manager Projects,
iCloud Homes Pvt Ltd.

TEST RESULTS

Identification of Cubes	Mix	Date of Casting	Maximum load taken (kN)	Compressive Strength (N/mm ²)
Cube 1	M40	23/06/2023	750	33.33
Cube 2	M40	23/06/2023	760	33.78.
Cube 3	M40	23/06/2023	760	33.78

Test conducted by:

Signature:

Verified by:

Shana S, Overseer

Signature:

Shana

COUNTER SIGNED AND ISSUED

Office Seal

Shana S

Shana S

For DIRECTOR



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No: T5/922/2021-22/RNK-TVPM

No: **16974**

Date: **22/07/2023**

Ref: Your request letter no: QA/SFS/008/44 dtd. 21/07/2023.

Testing of: 3 nos of concrete cubes supplied for testing compressive strength

Project: SFS AMBER BLU BLOCK.

Cash Remittance: Amount ₹ 1416/- Invoice No. 3842 Date 22/07/23.

To

M/s Skyline Foundation & Structures.
Tiruvandur.

TEST RESULTS

Identification of Cubes	Mix	Date of Casting	Maximum load taken (kN)	Compressive strength (N/mm ²)
1	M ₄₅	15/07/2023	640	28.44
2	M ₄₅	15/07/2023	660	29.33
3	M ₄₅	15/07/2023	660	29.33

Test conducted by:

Verified by:

Shana S, Overseer

Signature:

Signature:

COUNTER SIGNED AND ISSUED

Office Seal

For DIRECTOR

KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY



CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No. 16975

No: T5/922/2021-22/RNK-TVPM

Date: 22/07/2023

Ref: Your request letter dtcd: 22/07/2023.

Testing of: 3 nos of concrete cubes supplied for testing compressive strength.

Cash Remittance: Amount ₹ 1416/- Invoice No. 3849 Date 22/07/23.

To

M/s Cordial Homes Private Limited.
Cordial Layam, Maruthankuzhi, TVM.

TEST RESULTS

Identification of Cubes	Mix	Date of Casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
CUBE No: 1	M ₂₅	24/06/2023	580	25.78
CUBE No: 2	M ₂₅	24/06/2023	580	25.78
CUBE No: 3	M ₂₅	24/06/2023	570	25.33

Test conducted by:

Signature:

Verified by:

Shana S. Overseer

Signature:

COUNTER SIGNED AND ISSUED



For DIRECTOR

KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY



CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No **16976**

Date: 22/07/2023.

No: T5/922/2021-22/RNK-TVPM

Ref: Your request letter dtd: 27/06/2023.

Testing of: 3 nos of concrete cubes supplied for testing
compressive strengths.

Project: Model Village Office, Andoorakonam.

Cash Remittance: Amount ₹ 1416/- Invoice No. 3742 Date 27/06/2023

To

Regional Engineer,
Regional Nirmithi Kendra,
Vattiyoor kavu.

Date of testing: 18/07/2023 **TEST RESULTS**

Identification of Cubes	Mix	Date of Casting	Maximum load taken (kN)	Compressive strength (N/mm ²)
1	M ₂₀	21/06/2023	720	32.00
2	M ₂₀	21/06/2023	720	32.00
3	M ₂₀	21/06/2023	700	31.11

Test conducted by:

Signature:

Verified by:

Shanu S, Overseer

Signature:

Shanu

COUNTER SIGNED AND ISSUED

Office Seal



For DIRECTOR

Shanu S, Overseer